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EUT Information
Report NO : 4N0918
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum
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Final_Result

Frequency QuasiPeak | CAverage Limit Margin | Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.152250 - 22.73 55.88 33.15 | L1 OFF 19.8
0.152250 47.14 65.88 18.74 | L1 OFF 19.8
0.161250 --- 22.91 55.40 3249 | L1 OFF 19.8
0.161250 44.51 65.40 20.89 | L1 OFF 19.8
0.174750 --- 39.89 54.73 14.84 | L1 OFF 19.8
0.174750 52.99 64.73 11.74 | L1 OFF 19.8
0.206250 - 11.89 53.36 41.47 | L1 OFF 19.8
0.206250 38.40 63.36 24.96 | L1 OFF 19.8
0.253500 - 22.99 51.64 28.65 | L1 OFF 19.8
0.253500 36.98 61.64 24.66 | L1 OFF 19.8
21.453000 - 23.45 50.00 26.55 | L1 OFF 20.7
21.453000 28.87 60.00 31.13 | L1 OFF 20.7
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EUT Information

Report No. : FR4N0918H

Report NO : 4N0918
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final_Result
Frequency QuasiPeak | CAverage Limit Margin | Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.159000 - 22.26 55.52 33.26 | N OFF 19.8
0.159000 48.54 - 65.52 16.98 | N OFF 19.8
0.181500 === 16.83 54.42 37.59 | N OFF 19.8
0.181500 45.44 - 64.42 18.98 | N OFF 19.8
0.215250 - 32.98 53.00 20.02 | N OFF 19.8
0.215250 44.81 - 63.00 18.19 | N OFF 19.8
0.240000 - 11.96 52.10 4014 | N OFF 19.8
0.240000 38.66 - 62.10 23.44 | N OFF 19.8
0.271815 === 29.22 51.06 21.84 | N OFF 19.8
0.271815 38.53 - 61.06 22.53 | N OFF 19.8
22.044750 === 22.78 50.00 27.22 | N OFF 20.8
22.044750 28.21 - 60.00 31.79 | N OFF 20.8

B3 of B3



FCC RADIO TEST REPORT

Report No. : FR4N0918H

Appendix C. Radiated Spurious Emission Test Data

Temperature : 19.3~22.6°C
Test Engineer : Bill Chang and York Huang
Relative Humidity : 58.4~62.1%
C1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel Frequency RU Remark
(GHz) Rate
Mode 1 | U-NII-5 | 5.925-6.425 3+4 802.11a 1 5955 6Mbps - -
Mode 2 | U-NII-5 | 5.925-6.425 3+4 802.11a 49 6195 6Mbps - -
Mode 3 | U-NII-5 | 5.925-6.425 3+4 802.11a 93 6415 6Mbps - -
Mode 4 | U-NII-5  5.925-6.425 3+4 802.11be EHT20 1 5955 MCS0 Full RU -
Mode 5 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT20 1 5955 MCSO0 @ Partial_26/0RU -
Mode 6 | U-NII-5  5.925-6.425 3+4 802.11be EHT20 1 5955 MCS0 @ Partial_52/37RU -
Mode 7 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT20 1 5955 MCS0 Partial_106/53RU -
Mode 8 | U-NII-5  5.925-6.425 3+4 802.11be EHT20 49 6195 MCS0 Full RU -
Mode 9 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT20 93 6415 MCS0 Full RU -
Mode 10 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT40 3 5965 MCS0 Full RU -
Mode 11 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT40 51 6205 MCS0 Full RU -
Mode 12 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT40 91 6405 MCS0 Full RU -
Mode 13 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT80 7 5985 MCS0 Full RU -
Mode 14 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT80 55 6225 MCS0 Full RU -
Mode 15 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT80 87 6385 MCS0 Full RU -
Mode 16 | U-NII-5 | 5.925-6.425 3+4  802.11be EHT160 15 6025 MCS0 Full RU -
Mode 17 | U-NII-5 | 5.925-6.425 3+4  802.11be EHT160 47 6185 MCS0 Full RU -
Mode 18 | U-NII-5 | 5.925-6.425 3+4  802.11be EHT160 79 6345 MCS0 Full RU -
Mode 19 | U-NII-7 | 6.525-6.875 3+4 802.11a 117 6535 6Mbps - -
Mode 20 | U-NII-7 | 6.525-6.875 3+4 802.11a 149 6695 6Mbps - -
TEL : 886-3-327-0868 Page Number : C1of C124
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Band Data
Mode Band Antenna Modulation Channel Frequency RU Remark
(GHz) Rate
Mode 21 | U-NII-7 | 6.525-6.875 3+4 802.11a 181 6855 6Mbps - -
Mode 22 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT20 117 6535 MCS0 Full RU -
Mode 23 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT20 149 6695 MCS0 Full RU -
Mode 24 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT20 181 6855 MCS0 Full RU -
Mode 25 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT40 123 6565 MCS0 Full RU -
Mode 26 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT40 147 6685 MCS0 Full RU -
Mode 27 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT40 179 6845 MCS0 Full RU -
Mode 28 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT80 135 6625 MCS0 Full RU -
Mode 29 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT80 151 6705 MCS0 Full RU -
Mode 30 | U-NII-7 | 6.525-6.875 3+4 802.11be EHT80 167 6785 MCS0 Full RU -
Mode 31 | U-NII-7 | 6.525-6.875 3+4  802.11be EHT160 143 6665 MCS0 Full RU -
Mode 32 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT80 7 5985 MCS0 Full RU LF
Mode 33 | U-NII-5 | 5.925-6.425 3+4 802.11be EHT80 7 5985 MCS0 Full RU SHF
C2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) @ (dBuV/m) (dBuV/m) (dB) Avg.
802.11a 1 | 5922.63 56.44 68.20 -11.76  H Avg. Pass - Band Edge
1 802.11a 1 117865.00  45.02 54.00 -898 V  Avg. Pass - Harmonic
802.11a 49 - - - - - - - - Band Edge
2 802.11a 49 | 18585.00 31.34 54.00 -22.66 | H Avg. Pass - Harmonic
802.11a 93 - - - - - - - - Band Edge
’ 802.11a 93| 12830.00  49.78 88.20 -3842 H Peak Pass - Harmonic
802.11be EHT20 | 1 5924.06 58.33 68.20 -9.87  H | Avg. Pass Full RU Band Edge
‘ 802.11be EHT20 | 1 | 17865.00  45.01 54.00 -899 H Avg. Pass Full RU Harmonic
802.11be EHT20 | 1 | 5912.88 53.99 68.20 -1421 H Avg. Pass Partial_26/0RU | Band Edge
° 802.11be EHT20 | 1 - - - - - - - Partial_26/0RU Harmonic
802.11be EHT20 1 5917.04 59.42 68.20 -8.78 H | Avg.| Pass  Partial_52/37RU  Band Edge
° 802.11be EHT20 | 1 - - - - - - - Partial_52/37RU Harmonic
802.11be EHT20 1 5924.84 56.11 68.20 -12.09  H Avg. Pass Partial_106/53RU Band Edge
! 802.11be EHT20 | 1 - - - - - - - Partial_106/53RU | Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11be EHT20 | 49 - - - - - - - Full RU| Band Edge

° 802.11be EHT20 = 49 |18585.00 30.36 54.00 -23.64 H Avg. Pass |Full RUl Harmonic
802.11be EHT20 | 93 - - - - - - - Full RU| Band Edge

° 802.11be EHT20 = 93 |19245.00 35.59 74.00 -38.41 H Peak Pass |Full RUl Harmonic
802.11be EHT40 3 | 5923.56 65.15 68.20 -3.05 H Avg. Pass |Full RU Band Edge

10 802.11be EHT40 = 3 |17895.00 46.42 54.00 -7.58 H Avg. Pass |Full RUl Harmonic
802.11be EHT40 | 51 - - - - - - - Full RU| Band Edge

" 802.11be EHT40 = 51 |12410.00 47.93 74.00 -26.07 \Y Peak Pass |Full RU Harmonic
802.11be EHT40 | 91 - - - - - - - Full RU| Band Edge

12 802.11be EHT40 = 91 |19215.00 35.10 74.00 -38.90 H Peak Pass |Full RUl Harmonic
802.11be EHT80 | 7 | 5923.72 65.65 68.20 -2.55 H Avg. Pass |Full RU Band Edge

" 802.11be EHT80 = 7 |17955.00 46.32 54.00 -7.68 \Y Avg. Pass |Full RUl Harmonic
802.11be EHT80 | 55 - - - - - - - Full RU| Band Edge

1 802.11be EHT80 = 55 |12450.00 47.85 74.00 -26.15 \Y Peak Pass |Full RUl Harmonic
802.11be EHT80 | 87 - - - - - - - Full RU| Band Edge

10 802.11be EHT80 = 87 |19155.00 36.63 74.00 -37.37 \Y Peak Pass |Full RUl Harmonic
802.11be EHT160 15 | 5921.20 65.57 68.20 -2.63 H Avg. Pass |Full RU Band Edge

0 802.11be EHT160 15 |12050.00 47.92 74.00 -26.08 H Peak Pass |Full RUl Harmonic
802.11be EHT160| 47 - - - - - - - Full RU| Band Edge

" 802.11be EHT160 47 |12370.00 47.55 74.00 -26.45 H Peak Pass |Full RUl Harmonic
802.11be EHT160| 79 - - - - - - - Full RU| Band Edge

8 802.11be EHT160 79 |12690.00 47.87 74.00 -26.13 H Peak Pass |Full RUl Harmonic
802.11a 117 - - - - - - - - Band Edge

" 802.11a 117 |19605.00 36.64 74.00 -37.36 H Peak Pass - Harmonic
802.11a 149 - - - - - - - - Band Edge

20 802.11a 149 113390.00 41.55 54.00 -12.45 H Avg. Pass - Harmonic
802.11a 181 - - - - - - - - Band Edge

2! 802.11a 181 1 20565.00 30.76 54.00 -23.24 H Avg. Pass - Harmonic
802.11be EHT20 | 117 - - - - - - - Full RU| Band Edge

2 802.11be EHT20 & 117 |19605.00 37.05 74.00 -36.95 H Peak Pass |Full RU Harmonic
802.11be EHT20 @ 149 - - - - - - - Full RU| Band Edge

2 802.11be EHT20 & 149 |13390.00 41.35 54.00 -12.65 H Avg. Pass |Full RU Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT20 @181 - - - - - - - Full RU| Band Edge
2 802.11be EHT20 & 181 |20565.00 30.25 54.00 -23.75 H Avg. Pass |Full RUl Harmonic
802.11be EHT40 @123 - - - - - - - Full RU| Band Edge
2 802.11be EHT40 & 123 |19695.00 37.02 74.00 -36.98 \Y Peak Pass |Full RUl Harmonic
802.11be EHT40 @ 147 - - - - - - - Full RU| Band Edge
2 802.11be EHT40 = 147 |20055.00 36.46 74.00 -37.54 H Peak Pass |Full RUl Harmonic
802.11be EHT40 @ 179 - - - - - - - Full RU| Band Edge
27 802.11be EHT40 @ 179 |20535.00 37.25 74.00 -36.75 \Y Peak Pass |Full RU Harmonic
802.11be EHT80 @ 135 - - - - - - - Full RU| Band Edge
28 802.11be EHT80 & 135 |13250.00 41.05 54.00 -12.95 \Y Avg. Pass |Full RUl Harmonic
802.11be EHT80 @151 - - - - - - - Full RU| Band Edge
29 802.11be EHT80 @ 151 | 20115.00 37.27 74.00 -36.73 H Peak Pass |Full RUl Harmonic
802.11be EHT80 @167 - - - - - - - Full RU| Band Edge
% 802.11be EHT80 @ 167 |20355.00 37.92 74.00 -36.08 H Peak Pass |Full RUl Harmonic
802.11be EHT160 143 - - - - - - - Full RU| Band Edge
> 802.11be EHT160 143 | 13330.00 43.43 54.00 -10.57 \Y Avg. Pass |Full RUl Harmonic
32 LF 7 41.64 36.24 40.00 -3.76 \ QP Pass - LF
33 SHF 7 22904.42 37.76 74.00 -36.24 \Y Peak Pass - SHF
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 3+4
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
- s PEAK(UNI)_6E
700 f 704 mew
52 Bk ubcmcitt b My A Wk 524l
350 350
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: PEAK_BE(UNII)_6E 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII)_6E 3m 9120D-1522_240328 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5922.89 66.98 88.20 -21.22 50.88 34.19 11.9 29.96 0.8 162 232 PEAK 1 5955.00 111.83 ------ ------ 95.71 34.16 11.99 29.97 @.80 162 232 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 !
87.5 875
04 700 AVG(UNI)_SE
! I M |
52.5 52.5
350 350
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 HORIZONTAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5922.63 56.44 68.20 -11.76 40.34 34,10 11.9 29.96 0.8 162 232 AVERAGE 1 5955.00 164,48 ------ ------ 88.36 34.10 12.00 29.95 0.80 162 232 AVERAGE
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 3+4
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 !
WU T
0.0 70,
1
52.5 52.5
350 350,
175 175
Peak
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: PEAK_BE(UNII)_6E 3m 9120D-1522_ 240328 VERTICAL Condition: PEAK(UNII)_GE 3m 91200-1522 240328 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5923.80 60.79 88.20 -27.41 44.68 3419 11.97 29.96 .00 368 57 PEAK 1 5955.00 164,65 ------ ------ 88.53 34.10 12.08 29.95 ©.00 368 57 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
700 700 AVG(UNI_6E
350 350
175 175
Avg
5826 5851, 5871, 5903, 5929, 5055 1000 2240, 3480, 4720, 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHIG-HY
Condition: AVG_BE(UNII)_6E 3m 91200-1522_ 240328 VERTICAL Condition: AVG(UNII)_6E 3m 9128D-1522_240328 VERTICAL
: RBH:1000.000kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 592486 51.62 68.20 -16.58 35.51 34.19 11.97 29.96 6.0 308 57 AVERAGE 1 5955.00 98.24 ------ ------ 82.12 34.10 11.99 29.97 @.00 368 57 AVERAGE
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Pol. Horizontal Vertical

1 oLevel [BuVim) 1 oLevel[dBuVim)

=

1 1] ) O O

LT il :
700 = 700 =
AW TR L I AL R LI I
) | e | e g
|t b s |t gt N RS-
25 b [ARPTEET W'Y e 4 2l .y ! pdnaurh NS ek AR
Peak 15 15
AVQ 7200 13760, 20320, 26880. 33440, 40000 7200 13760, 20320, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + @3CH16-HY Site © @3CH16-HY
Condition: PEAK(UNTI)_6E Im BBHAG178_1224 240624 HORIZONTAL Condition: PEAK(UNI)_6E Lm BBHAQ178_1224 248624 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11918.08 47.79 74.00 -26.21 57.37 38.68 17.18 65.85 0.57 - -- PEAK 1 11910.08 47.79 74.0@ -26.21 57.37 38.68 17.16 65.85 @.57 - -- PEAK
2 17865.08 53.69 74.0@ -20.31 53.86 41.38 21.83 63.11 .53  lee 138 PEA( 1 17865.08 54.54 74.00 -19.46 53.91 41.38 21.83 63.11 .53 260 20 PEAK
3 17865.00 44,97 54.88 -9.03 44.34 41,38 21.83 63.11 @.53 108  13@ AVERAGE 3 17885.00 45.82 54.08 -3.98 44.39 41,38 21.83 63.11 @.53 200 20 AVERAGE
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Pol. Horizontal Vertical
mmeunmnn) mmeumvm)
1225 1225
B75 LTE]
700 AVG(UN_BE| il AVG(UNN._GE|
14.47G
525 525
~14.5G e
350 350
Av
9 115 115
1410 14476, 14482, 14488, 14494, 14500 1410 14476, 14482, 14488, 1440, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG(UNTT) 6F 3n 91260-1522 240328 HORTZONTAL Condition: AVG(UNIT) 6F 3n 91260-1521 240328 VERTICAL
mmeunmnn) mmeumvm)
1225 1225
B75 LTE]
100 00
17.7G Qs ANG{UNI)_6E| o ANGIUNI)_6E
~18G N B S S o T e e
350 350
Av
9 115 115
17100 17160, 17820, 17880, 17940, 18000 17100 17160, 17820, 17880, 17040, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIGHY Site: 03CHIGHY
Condition: AVG(UNTT) 6F 3n 91260-1522 240328 HORTZONTAL Condition: AVG(UNIT) 6F 3n 91260-1521 240328 VERTICAL
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Pol. Horizontal Fundamental
4o Level (dBuVim)
1225
1
105
iy L0 R i il
70.0
0 . — wj Lo |
MWM
350
E
Peak Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : @3CH16-HY
Condition: PEAK(UNII)_6E 3m 91200-1522_240328 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.00 110.72 ------ ------ 94.42 3418 12.30 30.10 0.0 243 M1 PEA
4o Level (dBuVim)
1225
105
875
704 AVG(UN, BE
9 Y
H—.f“ﬁ_ﬁmﬁ
350 e
p—
E
Avg Blank
1000 240, 3480, AT20, 5960. 7200
Frequency (MHz)
Site : @3CH16-HY
Condition: AVG(UNII)_6E 3m 9128D-1522_240328 HORIZONTAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 6195.00 163.88 ------ ------ §7.50 34.10 12.38 30.10 .80 243 241 AVERAGE
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